HEATER SYSTEM INSTALL (WATER)

\ -
v,
S 1
9 3
10 4 i
13
| 4
1B
16
VIEW OF CAB FLOOR
FRONT RIGHT HAND SIDI
N\
Il |
2% S -
HOT CoLD e
WATER WATER B
(INLET) (OUTLET) {:
-
,lj-”'6
1%::::::%%
/i “he
| —1ti Z — — e
t @ <
\\ -
Fl <12
NO.  PARTNO. QTY.  DESCRIPTION NO.  PARTNO. QTY  DESCRIPTION
1+ 7-515-990120 1 Heater Kit 16 6-504-990047 1 Heater Ducting
3 6-705-996980 1 Plate Blanking Outlet
Carrier Cab Base
4 7040011 Screw 2BA x %" Long
5 7055527 Washer 2BA
6 7058109 Self Tapper No. 38 + See further breakdown in this group
x %" Long
7 7045303 2 Screw M10 x 25 Lg
8 7062201 2 Nut Hex M10
9 7067212 2 Washer Spring M10
10 7056538 2 Washer M10
11 7-013-990135 4 Adaptor Hose
12 7-013-990138 2 Adaptor %"
13 7045102 1 Screw M6 x 16 Long
14 7067214 1 Washer Spring M6
15 7069102 1 Nut M6

6-515-990138

Issue No. 03




